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WHISPERFLO® PUMP (CONT’D)
REPLACEMENT PARTS 

Item Description Part No. Part No. Part No. Part No.

WHFL-750-1P WHFL-1100-1P WHFL-1500-1P WHFL-2100-1P

1 MOTOR (INCLUDES 1,2&3) 801418 801419 801420 801482

2 SLINGER See Motor

3 BOLT 3/8" x 7/8 SS HEX See Motor Fasteners Kit

MOTOR FASTENERS KIT (INCLUDES ITEM 3 x4) 801282 801282 801282 801282

4 MECHANICAL SEAL See Seal Plate Kit

5 ORING SEAL PLATE 357100 357100 357100 357100

6 SEAL PLATE See Seal Plate Kit

SEAL PLATE KIT (INCLUDES ITEM 4,5&6) 350203K 350203K 350203K 350203K

7 IMPELLER 073127 073129 073130 073131

8 DIFFUSER See Diffuser Kit 072928

9 O-RING DIFFUSER 355227 355227 355227 355227

10 SCREW SET 4-40 1 1/8 WFE 071660 071660 071660 071660

DIFFUSER KIT (INCLUDES ITEM 8, 9 & 10X2) 072927K 072927K 072927K -

11 SCREW 1/4-20 X 1 LH PHIL PAN 071652 071652 071652 071652

12 RUBBER WASHER 075713 075713 075713 075713

13 LID 357150 357150 357150 357150

14 O-RING LID 350013 350013 350013 350013

15 BASKET 070387 070387 070387 070387

16 PUMP CASING  See Pump Casing Assembly

17 PUMP CASING ASSEMBLY (INCLUDES 13,14,15&16) 359541 359541 359541 359541

18 BARREL UNION KIT (INCLUDES 18a,18b, 18c, 18d 
& 19) 89280110 (units manufactured May 2013 onwards) 700735 (units manufactured prior to May 2013)

18a BARREL UNION See Barrel Union Kit

18b O-RING BARREL UNION See Barrel Union Kit

18c TAIL PLAIN BARREL UNION See Barrel Union Kit

18d NUT BARREL UNION See Barrel Union Kit

19 RUBBER WASHER BARREL UNION See Barrel Union Kit (Not required for units manufactured May 2013 onwards)

20 FOOT See Foot Kit

21 FOOT INSERT See Foot Kit

22 RUBBER MOTOR SUPPORT See Foot Kit

23 SCREW 1/4" x 1" HEX See Foot Kit

24 NUT 1/4" SS See Foot Kit

25 WASHER 1/4" x 5/8" See Foot Kit

FOOT KIT (INCLUDES ITEMS 20-25) 357159K 357159K 357159K 357159K

26 BOLT 3/8" x 1"1/4 HEX See Pump Fasteners Kit

27 WASHER 38 ID x 7/8 OD See Pump Fasteners Kit

28 BOLT 3/8" x 2" HEX See Pump Fasteners Kit

29 NUT 3/8" SS See Pump Fasteners Kit

PUMP FASTENERS KIT (INCLUDES ITEMS 26-29) 801291 801291 801291 801291

Product on pages 14–15.
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